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Test Report 22-1-0057101T021-TR1-

A201-RO1

1 Measurement diagrams for RF-Path A
1.1 Magnetic field strength (9kHz < f < 150kHz)

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power supply:

Diagram 2.01

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement

distance

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

LKnopp

UWB

24V DC by Battery

Antenna standing / RF-Path A

Humidity : 41%rH; Temperature: 21°C
1
Passed

22-1-00571S38_C01
24V DC

Full Spectrum

25,462000 MHz

20,021 dBpV/m
FCC15.209 Magnetic_Field

v
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40T
£ 20t
>
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m
o o+
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121,751 dBpvim
3 20t v
-401
:
9k 20
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Test Report 22-1-0057101T021-TR1-

A201-RO1

Common Information
Test description:
Test Site Location:

Version of Testsoftware:
Distance correction:
Technical Data:

Rec. antenna (pre-scan):
Used filter:

Test Standard:

Operator:

Operating Mode:

Power during tests:
Comment 1:

Comment 2:
Environmental Conditions:
EUT Setup:

Verdict:

EUT Information
PMT number:
Power supply:

Level in dBuV/m

Diagram 2.02

Magnetic Field Strength Measurement related to 30/300 m distance
Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

CETECOM ADVANCED GmbH / Location Essen

EMC32 V10.50.0

used accord. table, pls. see test report

Please see page 2 for detailed data of measurement setup
height 1.00 m, parallel and 90° to EUT polarisation

bypass

FCC 15.205 § 15.209; RSS-Gen: Issue 5

LKnopp

TX-on

24V DC Battery

Antenna lying / RF-Path A

Humidity : 41%rH; Temperature: 21°C
1
Passed

22-1-00571S38_C01

24V DC

Full Spectrum

FCC15.209 Magnetic! Field

9k 20 30

22-1-00571017021_TR1-A201-RO1

200 300 500 M
Frequency in Hz
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Test Report 22-1-0057101T021-TR1-
A201-RO1

1.2 Electric field strength (30MHz < f < 960MHz)

Common Information
Test Description:

Test Site:

Test Standard:
Antenna polarisation:

Environmental Conditions:

Operator Na
EUT:

me:

Operating Mode:

Diagram 3.01

Radiated field strength emission in 3m distance

Ref.-Nr. 441 Semi Anechoic Chamber (SAC1) with 3 m measurement
distance

CETECOM ADVANCED GmbH / Location Essen

FCC 15.205&15.209 & RSS Gen. Issue 5

horizontal/vertical

Humidity : 41%rH; Temperature: 20°C
LKnopp

UWB/ RF-Path A

Power supply: 24V DC
Comment: Standing / RF-Path A
Verdict: Passed
60T
4 FCE15:209
50T
£ [ I
2 40 *
é— *
£ T » * .
2 30t *
3
i ¥
20T i
10 t t t -t t t t t t t +— i
30M 50 60 80 100M 200 300 400 500 960M
Frequency in Hz
Final_Result
Frequency QuasiP Limit Margin Bandwidth | Height Pol | Azimuth Corr. Sig Path | Preamp
(MHz) eak (dBuv/ (dB) (kHz) (cm) (deg) (dB/m (dB) (dB)
(dBuv/ m) )
m)

88.790000 23.88 43.50 19.62 120.000 2180 | H 82.0 7.8 0.0 0.9
101.310000 18.95 43.50 24.55 120.000 105.0 | V 354.0 7.7 0.0 0.9
163.310000 34.94 43.50 8.56 120.000 1300 | H 98.0 9.3 0.0 1.3
359.990000 31.13 46.00 14.87 120.000 100.0 | H 0.0 16.5 0.0 2.0
793.510000 32.54 46.00 13.46 120.000 2210 | H 97.0 25.6 0.0 3.1

(continuation of the "Final_Result" table from column 18 ...)

Frequency Trd Corr. Raw Rec Comment

(MHz) (dB/m) (dBuv)

88.790000 6.9 16.1 | 11:09:18 - 14.06.2023
101.310000 6.8 11.2 | 11:18:52 - 14.06.2023
163.310000 8.0 25.6 | 11:14:23 - 14.06.2023
359.990000 14.5 14.7 | 10:59:23 - 14.06.2023
793.510000 22.5 7.0 | 11:04:18 - 14.06.2023

22-1-00571017021_TR1-A201-RO1
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Test Report 22-1-0057101T021-TR1-

A201-RO1

Common Information
Test Description:

Test Site:
Test Standard:

Antenna polarisation:

Environmental Conditions:

Diagram 3.02

Radiated field strength emission in 3m distance

CETECOM GmbH Essen

FCC 15.205&15.209 & RSS Gen. Issue 5
horizontal/vertical

Humidity : 41%rH; Temperature: 20°C

Operator Name: LKnopp
EUT:
Operating Mode: UwB
Power supply: 24V DC
Comment: Lying / RF-Path A
Verdict: Passed
60T
T FCC15.209
50T
E
2 40
a * *
©
s 7T * t
2 30T
] $
*
20T
! 4
10 } } ——— } } } } } +—
30M 50 60 80 100M 200 300 400 500 960M
Frequency in Hz
Final_Result
Frequency QuasiP Limit Margin Bandwidth | Height Pol | Azimuth Corr. Sig Path | Preamp
(MHz) eak (dBuv/ (dB) (kHz) (cm) (deg) (dB/m (dB) (dB)
(dBpv/ m) )
m)
88.790000 23.56 43.50 19.94 120.000 | 223.0 | H 111.0 7.8 0.0 0.9
99.230000 17.66 43.50 25.84 120.000 105.0 | V 199.0 7.7 0.0 0.9
160.690000 34.51 43.50 8.99 120.000 | 175.0 | H 84.0 9.1 0.0 1.3
359.990000 33.75 46.00 12.25 120.000 100.0 | H 129.0 16.5 0.0 2.0
926.390000 37.13 46.00 8.87 120.000 | 360.0 | V 176.0 27.0 0.0 3.4

(continuation of the "Final_Result" table from column 18...)

Frequency Trd Corr. Raw Rec Comment
(MHz) (dB/m) (dBpV)
88.790000 6.9 15.8 | 11:49:34 - 14.06.2023
99.230000 6.8 10.0 | 11:54:28 - 14.06.2023
160.690000 7.8 25.5 | 11:44:01 - 14.06.2023
359.990000 14.5 17.3 | 11:38:49 - 14.06.2023
926.390000 23.6 10.1 | 11:58:37 - 14.06.2023

22-1-00571017021_TR1-A201-RO1




Test Report 22-1-0057101T021-TR1-
A201-RO1
1.3 Measurements according FCC Part 15.517(c) and RSS-220 (§5.2.1(d))

1.3.1 Peak power / RF-Path A

Diagram no.: TID501a_PWR_PK_Sample38_PathA_Ch9_Value_0x8686868686_EUT_laying_AntH.PNG

-15 dem "
”‘M»M\MNNNMM

-20 dBem

-25 dBm

-30-dBm —35-E00-db

-35 dBm

-40 dBem

CF 8.0 GH=z 1001 pts 100.0 MHz Span 1.0 GHz

: i i - INERNENEN <= 202 e
SCPI Recorder: Automatic Mode active Aborted e

09:36:00 06/27/2024

Diagram no.: TID501a_01_PWR_PK_Sample38_PathA_Ch9 Value_0x8686868686__TT_259deg_Azim_m50deg__AntH.PNG

-15 dem MN

-20 dBem

-25 dBm

-30-dBm —35-E00-db

-35 dBm

-40 dBem

CF 8.0 GH=z 1001 pts 100.0 MHz Span 1.0 GHz

. : : - - 2005
SCPI Recorder: Automatic Mode active Aborted 10:04:22

10:04:23 06/27/2024

Worst-Case search antenna polarisation horizontal
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Test Report 22-1-0057101T021-TR1-
A201-R0O1

Diagram no.: TID501a_PWR_PK_Sample38_PathA_Ch9_Value_0x8686868686_EUT_standing_AntH.PNG

-15 dBm MV

-20 dem

-25 dBm

| -20-dem ~30-000-¢B

-35 dem

-40 dem

CF 8.0 GH=z 1001 pts 100.0 MH=z Span 1.0 GH=z
e N T

09:45:02 06/27/2024

Diagram no.: TID501b_PWR_PK_Sample38_PathA_Ch9_Value_0x8686868686_EUT_standing_AntV.PNG

-15 dem -

-20 dem

-25 dBm

| -20-dem ~30-000-¢B

-35 dem

-40 dem

CF 8.0 GH=z 1001 pts 100.0 MH=z Span 1.0 GH=z
e N T

09:48:11 06/27/2024
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Test Report 22-1-0057101T021-TR1-
A201-R0O1

Diagram no.: TID501b_01_PWR_PK_Sample38 PathA_Ch9_Value_0x8686868686__TT_155deg_Azim_100deg__AntV.PNG

MM

-20 dBem

-25 dBm

| -230-dem —35-E00-db

-35 dBm

-40 dBem

CF 8.0 GH=z 1001 pts 100.0 MHz Span 1.0 GHz

: i i - INERNENEN <= 203 eaT
SCPI Recorder: Automatic Mode active Aborted ey

10:16:02 06/27/2024

Worst-Case search antenna polarisation vertical

Diagram no.: TID501b_PWR_PK_Sample38_PathA_Ch9_Value_0x8686868686_EUT_laying_AntV.PNG

-15 dem }

oo s AN Mot

-20 dBem

-25 dBm

| -230-dem —35-E00-db

-35 dBm

-40 dBem

CF 8.0 GH=z 1001 pts 100.0 MHz Span 1.0 GHz

SCPI Recorder: Automatic Mode active 8 veasuring...  RRNEERER = 202106727

09:52:04 06/27/2024
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Test Report 22-1-0057101T021-TR1-
A201-RO1

1.3.2 Measurements in range: 960MHz < f < 3.1GHz (8§15.517(c) & RSS-220)

T021_D007a_RSE_TX_Ch9_Value_0x86868686_EUT_laying_AntH

MultiView Spectrum .

Ref Level -30.00 dBm ® RBW 1 MHz SGL
& Att 10dB ® SWT 223 ® VBW 3 MHz Mode Sweep
TOF "ANT_SAC1_BBHAS120E_SN376","FSL-2M_30MHZ-50GHz""Prefmp_RLNADSGO4GA3 Inventhr01622" "CABLE_SUCOFLEX _BLAU_SM30717_2"
1 Frequency Sweep

-40 dBkiEChed -20-000-de PAGS Mt T—8031tdBn
L!ne FCC15-517_RSE PASS 998.100 MHz
) ane RS5-220 UWB INDOOR PASS M2[1]]__-80.43 dBm

1.574 300 GHz

-50 dBrr

-55 dBnm

-60 dBrm

-65 dBm

=70 dBrm

RS5=2220 LWETNDOOR,

M1 Mz P
-81 derm ¥  — -
\LMW”AWLJW‘M\ = R

-85 dBriT

=90 dBrm

-95 dBrm

960.0 MHz 2140 pts 214.0 MHz/ 3.1 GHz

- 2023-06-22
O setacorders autamaticwada sctive U ey

12:10:09 PM 06/22/2023
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Test Report 22-1-0057101T021-TR1-
A201-RO1

T021_DO007a_RSE_TX_Ch9_Value_0x86868686_EUT_standing_AntH

MultiView Spectrum .

Ref Level -30.00 dBm ® RBW 1 MHz SGL
& ALt 10dE ® SWT 225 ® VBW 3 MHz Mode Sweep
TDF "ANT_SAC1_BBHAS120E_SN376","FSL-2M_30MHZ-50GHz" "PrefAmp_RLMNADSGO4GAS _Inventhr01622" "CABLE_SUCOFLEX_BLAU_SMN30717_2"
1 Frequency Sweep

—ag damg —20.000-dB PAGS Mifti—82:26dBrm
L!ne FCC15-517_RSE PASS 1.249900 GHz
45 gpLine RSS 220 UWB TNDOOR PASS M2[1]] _-81.76 dBm

1.080300 GHz

-50 dBrm

-55 dBem

-60 dem

-65 dBm

-70 dBm

RS5=220 IWETNODOOR,

vAN
-80 dBm-M WL r— et
A
-85 B
-90 dBm
-95 dBnm
960.0 MHz 2140 pts 214.0 MHz/ 3.1 GHz

I, <o e U

11:31:37 AM 0672272023
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Test Report 22-1-0057101T021-TR1-
A201-RO1

T021_D007b_RSE_TX_Ch9_Value_0x86868686_EUT_laying_AntV

MultiView Spectrum .

Ref Level -30.00 dBm ® RBW 1 MHz SGL
& ALt 10dE ® SWT 225 ® VBW 3 MHz Mode Sweep
TDF "ANT_SAC1_BBHAS120E_SN376","FSL-2M_30MHZ-50GHz" "PrefAmp_RLMNADSGO4GAS _Inventhr01622" "CABLE_SUCOFLEX_BLAU_SMN30717_2"
1 Frequency Sweep

-40 dekisrH—Shes -30.000 dB - M HT—78 12 dBm
Line FCC15-517_RSE PASS 2,000 500 GHz
Line RS§5-220 UWB INDOOR PASS
-50 dBr
-55 dBr
-60 dBm
-65 dBm
-70 dBm
RS5-220 UWE-INDOOR,
M)
—~ B
-80 dBm SR, il
-90 dem
-95 dBm
960.0 MHz 2140 pts 214.0 MHz/ 3.1 GHz

SCPI Recorder: Automatic Mode active - Ready INNNRENER i zn::—.::—.::

12:00:00 PM 0672272023
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Test Report 22-1-0057101T021-TR1-
A201-RO1

T021_DO007b_RSE_TX_Ch9_Value_0x86868686_EUT_standing_AntV

MultiView Spectrum .
Ref Level -30.00 dBm ® RBW 1 MHz SGL
& ALt 10dE ® SWT 225 ® VBW 3 MHz Mode Sweep
TDF "ANT_SAC1_BBHAS120E_SN376","FSL-2M_30MHZ-50GHz" "PrefAmp_RLMNADSGO4GAS _Inventhr01622" "CABLE_SUCOFLEX_BLAU_SMN30717_2"
1 Frequency Sweep 3
—40) dehirHG e Ek—L =20 000 B - M2t iT—-79.95dBm
Line FCC15-517_RSE PASS 998,000 MHz
B EHne RS554220 UWB INDOOR PASS MI[1]l  -79.12 dBm
960.000 MHz
-50 dBrm
-55 dBrm
-60 dBm
-65 dBm
-70 dBm
RSS 220 UWE-TNDOOR,
1
|v‘|,2 i L]
-8l dem W —~
W I M\W’"
-85 d
-90 dBm
-95 dem
960.0 MHz 2140 pts 214.0 MHz/ 3.1 GHz
D M - o
11:40:23 AM 0672272023
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Test Report 22-1-0057101T021-TR1-

A201-RO1

1.3.3 Measurements in range: 3.1GHz < f < 4.75GHz (RSS-220, §5.2.1 (d))

T021_D008a_RSE_TX_S38_Ch9_Value_0x86868686_EUT laying__AntH

@ Att

FCC15-519-R3EChe cl
-45 derireFEE1S:

Ref Level -30.00 dBm

® RBW 1 MHz

10dB ® SWT 1.655 ® VBW 3MHz Mode Sweep

T -30.000 dBm

TOF "ANT_SAC1_BBHAS120E_SN376""FSL_1_15m_1G-110GHz","Prefmp
1 Frequency Sweep

_RLNAQSGO4GAZ InventhNr01622""CABLE_SUCOFLEX_BLAU_SN30717_2"

MI[1] -74.55dBm

SGL

Line RS§5-2

£19 NG

20 UWB INDOOR

4722500 GHzZ

RS5-220 UWE INDOOR
—+u-dorm

-75 dBm

shidgy

-80 dBrm

-

-85 dBm

-90 dBrm

3.1GHz

1651 pts

165.0 MHz/

4.75 GHz

12:44:09 PM  01/05/2024

Ready

20240105
T paan
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14 /32



Test Report 22-1-0057101T021-TR1-
A201-RO1

T021_DO008a_RSE_TX_S38_Ch9_Value_0x86868686_EUT_standing__AntH

Ref Level -30,00 dBm ® RBW 1 MHz SGL

@ Att 10dB ® SWT 1.655 ® WVBW 3MHz Mode Sweep

TOF "ANT_SAC1 BBHA9120FE_SN376""FSL_1 15m_1G-110GHz", "FreAmp RLNAQSGO4GAS InventNr01622","CABLE_SUCOFLEX _BLAU SN30717_2"

1 Frequency Sweep

FCC15-519.RSEChec T -30.000 dBm PASS M1[1] -76.16 dBm
-45 denihre-FEEHE B0 REE i 47730500 GHY

Line RSS-2p0 UWB INDOOR PASS '
-50 dBr
-55 dBrm:

-60 dBrm

-65 dBm

RS5-220 UWE INDOOR
—+u-dorm

-75 dam M1 |
A

. S /f

-85 dem:

-90 dem:

3.1GHz 1651 pts 165.0 MHz/ 4.75 GHz

= 20240105
ready  [HEEEEENN 5
v E O pasa

12:28:40 PM 01/05/2024
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A201-RO1

T021_D008b_RSE_TX_S38_Ch9_Value_0x86868686_EUT_laying__AntV

Ref Level -30,00 dBm ® RBW 1 MHz SGL

@ Att 10dB ® SWT 1.655 ® WVBW 3MHz Mode Sweep
TOF "ANT_SAC1 BBHA9120FE_SN376""FSL_1 15m_1G-110GHz", "FreAmp RLNAQSGO4GAS InventNr01622","CABLE_SUCOFLEX _BLAU SN30717_2"

1 Frequency Sweep

FCC15-519.RSEChec T -30.000 dBm PASS M1[1] -76.07 dBm

-45 derre-FEEH55H9—REE PASE 4.733500 GHZ
Line RSS-2p0 UWB INDOOR PASS

-50 derm

-55 demm

-60 dBrm

-65 dBm

RS5-220 UWE INDOOR
—+u-dorm

-7 derr 12
/_MWW

-80 dem W

P RS U PR

-85 dem

-30 dem

3.1GHz 1651 pts 165.0 MHz/ 4.75 GHz

= 20240105
ready  [HEEEEENN 5
v E im0

01:00:08 PM 01/05/2024
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Test Report 22-1-0057101T021-TR1-
A201-RO1

T021_D008b_RSE_TX_S38_Ch9_Value_0x86868686_EUT_standing__AntV

@ Att

1 Frequency Swe

Ref Level -30.00 dBm ® RBW 1 MHz

10dB ® SWT 1.655 @ ¥BW 3 MHz

TOF "ANT_SACT BBHAS120E_SN376""FSL_1_15m_1G-110GHz","FreAmp

ep

Mode Sweep

_RLNAOSGO4GAS InventNr01622","CABLE_SUCOFLEX_BLAU_SN30717_2"

FCC15-519.RSEChec T -30.000 dem PASS M1[1]
-45 dbriineFEEHE-E10-REE g
Line RSS-2P0 UWB INDOOR PASS

-75.81 dBm
4729500 GHzZ

SGL

-50 dBrm

-55 dBrm

-60 dBrm

-65 dBm

RS5-220 UWE INDOOR
—+u-dorm

22-1-00571017021_TR1-A201-RO1

-75 derm M,l
M/m
b [ ] = l I e e e o
-85 dBm-
-90 dBm-
3.1 GHz 1651 pts 165.0 MHz/ 4,75 GHz
o N
01:16:13 PM 01/05/2024
17/32



Test Report 22-1-0057101T021-TR1-
A201-RO1

1.3.4 Measurements in range: 3.1GHz < f < 10.6GHz

Diagram no.: TID502a_PSD_Sample38_PathA_Ch9 Value_0x8686868686_AntH.PNG

40 dBrm
FCC15-517_RSE /M\\
-45 dBrm / \
-50 dBm J \_N W v W,,-I‘"-
::i/ MWMMW“M
-60 derm
3.1 GH=z 7501 pts 750.0 MHz, 10.6 GH=z
Ready (L1 ]] ot ZOESOTY

11:27:58 06/27/2024

Diagram no.: TID502b_PSD_Sample38_PathA_Ch9_Value_0x8686868686_AntV.PNG
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1.3.5 Measurements in range: 1.559GHz < f < 1.61GHz, UWB-on

Diagram no.: TID505a_RSE_GPS2_SampleS38_PathA_Ch9 Value_0x8686868686_AntH.PNG
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Critical emission: 1574.3995MHz

Diagram no.: TID505a_01_RSE_GPS2_SampleS38_PathA_Ch9_Value_0x8686868686_TT_55deg_A_0Odeg__AntH.PNG
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Critical emission with better resolution
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Diagram no.: TID505a_02_RSE_GPS2_SampleS38_PathA_Ch9 Value_0x8686868686_TT_55deg A Odeg AntH.PNG
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Maximization of critical emission: Azimuth: 55deg, Elevation: Odeg
See below chapter for further investigation.

Diagram no.: TID505b_RSE_GPS2_SampleS38_PathA_Ch9_Value_0x8686868686_AntV.PNG
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1.3.6 Measurements in range: 1.559GHz < f < 1.61GHz, UWB-off

EUT transmitter or chip is switched-off:

Diagram no.: TID505a_03_RSE_GPS2_EUT_powered_on_UWB_off AntH.PNG
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Current consumption: 22mA, EUT just powered.

Diagram no.: TID505a_04_RSE_GPS2_EUT_powered_on_UWB_off_AntH.PNG
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Better resolution of emission

Verdict: Emission still present, generated by other electronics not involved with UWB technology.
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1.3.7 Measurements in range: 1.164GHz < f < 1.24GHz

Diagram no.: TID504a_RSE_GPS1_SampleS38_PathA_Ch9 Value_0x8686868686_AntH.PNG
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Diagram no.: TID504b_RSE_GPS1_SampleS38_PathA_Ch9_Value_0x8686868686_AntV.PNG
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1.3.8 Measurements in range: 10.6GHz < f < 12.4GHz

Diagram no.: TID509a_RSE_SampleS38_PathA_Ch9_Value_0x8686868686_AntH.PNG
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Diagram no.: TID509b_RSE_SampleS38_PathA_Ch9_Value_0x8686868686_AntV.PNG
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1.3.9 Measurements in range: 12.4GHz < f < 18GHz

Diagram no.: TID508a_RSE_SampleS38_PathA_Ch9_Value_0x8686868686_AntH.PNG
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Diagram no.: TID508a_01_RSE_SampleS38_PathA_Ch9_Value_0x8686868686_Az_0_7deg E_45deg_ AntH.PNG
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Diagram no.: TID508b_RSE_SampleS38_PathA_Ch9 Value_0x8686868686_AntV.PNG
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Diagram no.: TID508b_01_RSE_SampleS38_PathA_Ch9_Value_0x8686868686_Az_326deg_E_90_4deg_AntV.PNG
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1.3.10 Measurements in range: 18GHz < f < 40GHz

Diagram no.: TID510a_RSE_SampleS38_PathA_Ch9_Value_0x8686868686_AntH.PNG

Ref Level -30.00 dBm ® RBW 1 MHz

8GL
& Att 10dB ® SWT 22 ® VBW 3MHz Mode Sweep
TDF "Gain_SAS_S574_SN383","FSL-1m_18G-40G" "Cable_Lambdal_blue" "Amp_Miteg SN1750117_30M-40G"
1 Frequency Sweep 1Rm Ma;
Limit Check PASS Mi[1] -67.30 dBm
Line FCC15-517_RSE PASS 31,949 000 GHz
354
-40
-45
50 di
FCC15-517_RSE
_55 di
-60
-65
WL
WW%WW MWM .,,M‘/\-’\J‘/'/\"‘M \
“70d
754
18.0 GHz 22001 pts 2.2 GHz 40.0 GHz

ready  NEEENEEN . 20240701

14:44:19
02:44:20  07/01/2024

Diagram no.: TID510a_01_RSE_SampleS38_PathA_Ch9_Value_0x8686868686_A359deg_E90deg_AntH.PNG
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Diagram no.: TID510b_RSE_SampleS38_PathA_Ch9 Value_0x8686868686_AntV.PNG
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1.3.11 10dBc bandwidth, RF-Path A

Diagram no.: TID514a_10dB_BW_SampleS38_PathA_Ch9_Value_0x8686868686 bw_set_Ox2E_AntH.PNG
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Resulting bandwidth: 537.5 MHz

Diagram no.: TID514b_10dB_BW_SampleS38_PathA_Ch9 Value_0x8686868686_bw_set_0x2E_AntV.PNG

SN MR (LA R VTV

f— [
TR e

- o g

oy "

-45 dBm

CF 7.945 9 GHz 1001 pts 100.0 MHz Span 1.0 GHz
2 Marker Table

M1 1 7.986 859 GHz -23.96 dBm
D2 M1 1 -312.3 MHz -11.97 dB
D3 M1 1 249.7 MHz -9.78 dB

roacy  NENNNEE <. 2931070

13:43:43

01:43:44 07/03/2024

Resulting bandwidth: 562.0 MHz
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1.3.12 Transmit timing (§FCC15.517 (a)(5))

According applicants information, different samples of the CorivaSat devices communicate each other under the control of a

central unit (AE3).
As the unit AE3 can determine and monitor the presence of available devices, it also instructs the EUT to stop communications

in case no associated receiver is available. Following diagrams shows the time behaviour for both simulated cases.

Set-up 3 with EUT 3 was used during the tests.

TID009_04_Timing_Sattelite_Master#EMV2_to_Slave#EMV1_Communication
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Communication to an associated receiver (AE4) during a 50ms period: two packet transmissions
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Communication to an associated receiver (AE4) during a 1 minute period: continuous transmissions
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TID009_06_Timing_Sattelite_Master#EMV2_no_Slave#EMV1_1Minute_Screenshot
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Communication to an associated receiver (AE4) during a 1 minute period: continuous transmissions when AE4 disconnnects from control unit
(AE3)
Communication is stopped after recognition of no receiver presence.

22-1-00571017021_TR1-A201-RO1 31/32



Test Report 22-1-0057101T021-TR1-
A201-RO1

End Of Annex 1
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